
 

OPERATIONAL PLAN 
 

Limoges Drinking water System & St-Isidore Distribution system 

 
 

Revision: 08  Page 1 of 1 2025.10.29 

 

DWQMS 
(Drinking Water Quality Management System) 

Most recent version 
Date: October 29, 2025 



 

OPERATIONAL PLAN 
Record of issues and revisions 

Limoges Drinking water System & St-Isidore Distribution system 

 

__________________________________________________________________________________________________________________________________________________ 
Revision: 20 Page 1 of 1 2025.10.29 

Record of issues and revisions 

Rev# Element 
Date of 

last 
revision 

Prepared Verified Approved 

03 1. Quality management System 21.09.20 J. Leroux N. Pigeon D. Renaud 
[...]
09 12 22.05.30 Added new appendix for Transmission main to Limoges J. Leroux N. Pigeon D. Renaud 



 

DRINKING WATER SYSTEM 
Element 6 

Limoges Drinking water System & St-Isidore Distribution system 

 

 

Revision: 12  Page 2 of 13 2024.10.22 
 

Record of issues and revisions (continued) 

R Page 
Date 

(yy.mm.dd) Description Prepared Verified Approved 

10 13 2023.09.13 At 1.1 removed the name Ben Tardif from the Trailer Park 
name and added a description of the Schedule ‘’C’’ at item #3 

J. Leroux S. Mainville N. Pigeon 

11 13 2024.09.24 Modify Title in Schedule "C" J. Leroux S. Mainville N. Pigeon 

12 13 2024-10-22 Modified population serviced in section 1.1 J. Leroux S. Mainville N. Pigeon 

       

       

       

This page is a record of all emissions and revisions for the concerned document. The elements that have been modified are indicated herein. 



 

DRINKING WATER SYSTEM 
Element 6 

Limoges Drinking water System & St-Isidore Distribution system 

 

 

Revision: 12  Page 3 of 13 2024.10.22 
 

1. VILLAGE OF LIMOGES WATER TREATMENT PLANT 

1.1 General 
The Limoges drinking water systems, operating under the authority of the Nation Municipality, provides 
potable water supply to the residents and businesses of the Village of Limoges, Calypso Water Park, the 
communities of Forest Park, Le Baron Estates and the Trailer Park (Limoges population serviced: 5 600). 
The systems, owned and operated by The Nation municipality, consist of a conventional, class 3 water 
treatment plant, with an approved capacity of 2 080 m3/d, and a class 2 water distribution system. 

The Water Treatment Plant is located at: 
269 Limoges Road, Limoges, ON 
The Nation Municipality, United Counties of Prescott & Russell 
K0A 2M0 

The owner’s address is: 
The Corporation of The Nation Municipality 
958 Route 500 West 
Casselman, Ontario 
K0A 1M0  

The source water, for the treatment process is drawn from two ground water wells located in the Township 
of Russell, on Russland Road. The Limoges water treatment plant removes Iron, manganese, dissolved 
hydrogen sulphide gas and organics from the raw water source using the following processes: 

1. Aeration; 
2. Potassium Permanganate System; 
3. Coagulation/flocculation/sedimentation/clarification; 
4. Filtration; 
5. Chlorination (primary disinfection) 
6. Chloramination (secondary disinfection); 
7. Water reservoir with pressure sustaining booster pumps; 
8. Distribution system with chlorine residual management; 
9. Forest Park Reservoir/Booster pumping station 

The source water for the distribution system is also drawn from surface water. Provided by a watermain 
connected to the Cheney water tower, in the City of Clarence-Rockland. This supplied water is connected 
into our watermain filling both water reservoirs. 

This multiple barrier approach ensures consistently compliant safe drinking water quality, that improves and 
maintains public health protection. 

A process flow diagram of the Limoges Water Treatment Plant is presented in Appendix 1. 

A process flow diagram of the transmission main to Limoges from Cheney is presented in Appendix 3 



 

DRINKING WATER SYSTEM 
Element 6 

Limoges Drinking water System & St-Isidore Distribution system 

 

 

Revision: 12  Page 4 of 13 2024.10.22 
 

1.2 Description of the water source 
Water Source:  
There are two drilled wells in a geological esker; Well # 1 was drilled in 1994 and Well # 2 was drilled in 
1998. Two additional wells were drilled in 2014, but they have not yet been equipped for operation. 

Raw water characterization Ph Turibidity NTU Manganese mg/l Iron 
mg/l 

Average 7.76 1.00 0.161 0.733 
Range 7.25 – 8.08 0.34 – 2.09 0.130 – 0.290 0.33 – 0.95 

 Last Updated Date:  September, 2021 

Following water level trends in the groundwater aquifer from past years; the rate of water taking from the 
Limoges wells does not appear to be impacting the seasonal water levels in the aquifer. The rate of water 
taking for both wells is permitted at 2,080 liters/day. Despite the elevated levels of Iron and Manganese 
present in the raw water source, the water chemistry is stable.  

Bacteria is intermittently detected; however the treatment plant is consistently effective in complete 
inactivation and removal of bacteria before the treated water leaves the plant.  Treated water from the water 
treatment plant is always compliant with the Ontario Drinking Water Quality Standards (ODWQS). 

Well No.1: 
250 mm diameter drilled well, located on part of Lot 21, Concession 7 in the Township of Russell, at 2460 
Russland Road. The well is equipped as follows: 

• One (1) vertical turbine pump with rated capacity of 24.1 L/sec @ 19.6m TDH 
• Rate-of-flow control valve 
• Flow meter 
• One (1) sodium hypochlorite metering pump rated at 398 L/hr and one (1) 750L hypochlorite 

storage tank 
• One (1) Standby Power Generator (50 kW) equipped with automatic transfer switch 

Well No.2: 
250 mm diameter drilled well, located on part of Lot 21, Concession 7 in the Township of Russell, at 2476 
Russland Road. The well is equipped as follows: 

• One (1) submersible pump with rated capacity of 24.1 L/sec @ 19.6m TDH 
• Rate-of-flow control valve 
• Flow meter 

Water Source: 
A second water source that supplies the Limoges drinking water system is from the City of Clarence-
Rockland.  A transmission main between the village of Cheney and Limoges conveys treated water to the 
Limoges at grade resevoirs. A 400mm diameter watermain 9.8 km in length approximately, conveys the 
water. 

This new water source was operational in May 2022,  chloraminated water from the Rockland Water 
Treatment Plant; property of the City of Clarence-Rockland and operated by OCWA; to the Limoges water 
treatment plant at grade reservoirs are now being blended with the treated water from the Limoges plant. 
This infrastructure represents Phase 1 of the joint water system and incorporates the following components:  

• One (1) Re-chlorination building, built at the property boundary line in the Nation Municipality. 



 

DRINKING WATER SYSTEM 
Element 6 

Limoges Drinking water System & St-Isidore Distribution system 

 

 

Revision: 12  Page 5 of 13 2024.10.22 
 

• Three (3)  flowmeters  
• Three (3) automatic chlorine analyzers to determine the combined chlorine residual  
• One (1) post chloramination system (installed at the Re-chlorination building) including all pumps 

and tanks for Ammonia and Sodium Hypochlorite injection. 
• One (1) 50kw standby power generator  

1.3 Treatment 

1.3.1 Aeration 

The water from the production wells is piped 4 km to the water treatment plant. It enters the aeration tank, 
the first stage of treatment where compressed air is used for stripping dissolved hydrogen sulphide from the 
raw water. The compressed air also oxidizes divalent metals including iron and manganese in the raw 
water. The equipment in the aeration process is as follows: 

• One (1) tray aerator with a capacity of 63 L/s; 
• One (1) aeration basin with approximate dimensions of 7.0 m diameter, 2.4 m high with capacity of 

25 L/s; 
• Two (2) air blowers rated at 75 SCFM @ 6 psi; 
• Two (2) low lift  pumps each rated at 24.1 L/sec @ 13.7 TDH, complete with flow control valve; 
• Each pump is equipped with a flowmeter. 

1.3.2 Potassium Permanganate Oxidation System 

Post aeration water is treated with potassium permanganate (KMnO4) to complete the oxidation of 
dissolved iron and manganese. The oxidation process consists of a potassium permanganate feed system 
and two contact tanks that provide the required detention time for full oxidation of iron and manganese to 
occur. The potassium permanganate sytem is equipped as follows: 

• Two (2) solution tanks each with approximately 500 L volume complete with mixers; 
• Two (2) primary potassium permanganate feed pumps each rated at 24.0 L/hr; 
• Two (2) detention tanks each with approximately 8.0 m3 volume; 
• Four (4) secondary potassium permanganate feed pumps each rated at 3.4 L/hr. 

The Potassium permanganate (KMnO4) feed system is equipped for automatic switchover. 

1.3.3 Coagulation/Flocculation/Sedimentation/Clarification 

Low lift pumps send water from the aeration basin to the potassium permanganate detention tanks. 
Actuated flow control valves located after the pumps maintain a constant flow throughout the water 
treatment plant. A chemical coagulant (PAX-XL6) is added to the water immediately after the detention 
tanks and a polymer flocculant aid (Magnafloc LT-27AG) is added further downstream. Rapid mixing of the 
coagulant and flocculant aid with the raw water occurs as the raw water passes through in-line static mixers 
at each location. The chemical coagulant and polymer is added to improve the settling potential of oxidized 
particulates downstream, and enhance filtration.  The pre-treated water enters a baffled flocculation basin 
where gentle mixing promotes the formation of floc masses which attract and gather debris present in the 
source water. The process water then flows into sedimentation tanks where the floc is provided sufficient 
detention time for settling. Supernatant (the clear liquid above the settled floc) overflows the sedimentation 
tank effluent weir to the top of the dual media filters. Most of the particulate matter that was present in the 
raw water is captured by the floc particles and removed by gravity in the sedimentation tanks, however, 
during normal operations, some floc passes from the sedimentation tanks to the top of the filters. 



 

DRINKING WATER SYSTEM 
Element 6 

Limoges Drinking water System & St-Isidore Distribution system 

 

 

Revision: 12  Page 6 of 13 2024.10.22 
 

The equipment for this process step is as follows: 

Coagulant Feed System: 
• One (1) solution tank with approx. 9 000 L volume 
• Two (2) metering pumps each rated at 9.5 L/hr 

Polymer Feed System 
• One (1) solution tank with approx. 1 400 L volume 
• Two (2) metering pumps each rated at 70 L/hr 

1.3.4 Filtration 

The filters each have a filter bed consisting of two (2) layers of filtration material: 

• The top layer is consists of anthracite which removes the coarse particles; 
• The lower layer consists of manganese green sand which adsorbs any remaining undissolved iron 

and manganese; and also filters out any fine oxidized particles not captured in the top layer 
anthracite bed. The greensand also absorbs slight KMnO4 overdoses which regenerates and 
maintains the oxidizing capacity of the greensand; while maintaining treated water produced that is 
“balanced” in quality. 

Each of the two (2) filters has a surface area of 12.6 m2 for a filtration rate of 4.2 m/h; and a rated flow rate 
of 70 m3/h. The filters are designed to operate at a service flowrate of 24 L/s. The filtered water is collected 
by a piped underdrain system installed in each filter. 

Filtered water is piped from the filters into the clear well; chlorinated with sodium hypochorite to achieve 
primary disinfection upstream of the clearwell; followed by the addition of ammonium sulphate solution at 
the exit of the clearwell to complete a chloramination process to achieve secondary disinfection. Treated 
water is pumped to the onsite water reservoir. 

The filters are backwashed based on headloss across the filter media. Water for backwash is pumped from 
the treated water reservoir through a dedicated backwash pipe to the filters. The filters are air scoured to 
enhance cleaning during the backwashing process. The backwash waste water is directed to the municipal 
sewer. 

a) Anthracite 

The top layer of filter medium is composed of anthracite with a bed depth of 1.0 m. Anthracite particles have 
a media size of 1.0 to 1.5 mm and uniformity coefficient of less than 1.5. Anthracite is responsible for the 
removal of coarse oxidized particles. Due of its low relative density, anthracite settles in the top layer of the 
filter following the backwash process. 

b) Green sand 

The bottom layer of filter medium is composed of green sand with a bed depth of 1.0 m. Greensand 
particles have a media size of 0.30 to 0.35 mm; and uniformity coefficient of less than 1.6. The primary role 
of the green sand is to adsorb non-dissolved iron and manganese. The green sand also aids in the removal 
of residual fine particulates not captured by the top layer of anthracite. Each filter is equipped with a 
potassium permanganate pre-filter feed system that provides a small dosage of potassium permanganate in 
continuous or batch operation to oxidize metals adsorbed; and maintain the adsorption capacity of the 
green sand. 

The equipment for this process step is as follows: 



 

DRINKING WATER SYSTEM 
Element 6 

Limoges Drinking water System & St-Isidore Distribution system 

 

 

Revision: 12  Page 7 of 13 2024.10.22 
 

• Four (4) greensand filters, each rated at 24.1 L/s, each with approximate dimensions of 3.5m by 
3.6m by 3.6m high, with anthracite and greensand filter media; 

• Piping to convey backwash wastewater into the sanitary sewer. 

After filtration the water is routed to the Clearwell Reservoir with a capacity of 160 m3. 

1.3.5 Primary Disinfection (Chlorination) 

Primary disinfection occurs following filtration, immediately upstream of the treated water clearwell. Primary 
disinfection is mandatory for drinking water; this process ensures microbiological safety of drinking water. 
Sodium hypochlorite is mixed into filtered water  to inactivate any microbial pathogenic organisms that may 
remain in the water after sedimentation and filtration.  

Following primary disinfection, ammonium sulphate solution is added to the water for chloramination; a 
process which satisfies the requirement for secondary disinfection. A combined monochloramine residual in 
the distribution system provides a consistent barrier to contamination, and it is essential to maintain safe 
drinking water to consumers. Safe drinking water is ensured by continuous monitoring of the chlorine 
residual in the treated water leaving the Limoges Water Treatment Facilities and at key monitoring locations 
within the distribution system. 

If the residual drops below a safe level in the water leaving the Limoges water treatment plant, pumping to 
the distribution system is automatically stopped and an operator is notified to investigate and correct the 
problem. 

The equipment for this process step is as follows: 
• One (I) sodium hypochlorite solution tank with approximately 250 Litre volume; 
• Two (2) metering pumps each rated at 2.4 L/hr complete with automatic switchover 
• One (1) free chlorine residual analyzer 

1.3.6 Clearwell 

The filtered and chlorinated water is routed to the Clearwell which has a capacity of 160 m3. Chloramination 
occurs at the exit of the clearwell and chloraminated water is then pumped to the onsite water reservoir. 

The equipment for this process step is described as follows:  
• One (1) clearwell with approximate volume of 160 m3. 
• Two (2) high lift pumps rated at 25.7 L/s @ 14.2m TDH 
• One (1) backwash pump rated at 45.4 L/s @ 15.9 m TDH 

1.3.7 Secondary Disinfection (Chloramination) 

Chloramination is accomplished by adding sufficient ammonium sulphate to the free chlorine residual 
following primary disinfection. A combined monochloramine residual is formed which is ideally suited to 
maintain a disinfection residual throughout the distribution system. Ammonium sulphate is added in the high 
lift pump chamber located at the exit of the clearwell. 

A feed system using an ammonia solution provides chloramination, which consists of: 
• One (1) ammonium sulphate solution tank equipped with mixer 
• Two (2) chemical feed pumps (duty, standby) complete with automatic switchover, each rated at 

7.5 L/hr; 
• One (1) total chlorine residual analyzer 



 

DRINKING WATER SYSTEM 
Element 6 

Limoges Drinking water System & St-Isidore Distribution system 

 

 

Revision: 12  Page 8 of 13 2024.10.22 
 

• One (1) free chlorine residual analyzer 

1.4 Grade Level Water Tank/Reservoir and Distribution System  